
  

         Test Report               No. AJD201204632                     Date: AUG.28, 2012

  

SOSTEN MUTUO S.R.L. 

AV. SAN MARTÍN 2380 VILLA CARLOS PAZ (5152), CÓRDOBA 

Test Requested: 

To determine the flammability (building materials class Bl) in accordance with DIN 4102-1 (May 1998) Fire behaviour 

of building materials and elements Part 1: Classification of building materials, Requirements and testing 

Test Results: See attached sheet  

Conclusion: 

The tested sample meets the low flammability requirements of class Bl of building materials under DIN 

4102-1 (May 1998). 

There is no fall-off of burning material. 

Test Period: 

Sample Receiving Date  AUG. 13, 2012 

Test Performing Date  AUG.13, 2012 TO AUG.27, 

2012 

Signed for and on behalf of 

SGS-CSTC co., Ltd. 

 

 


